
2Bioremediation of Industrial 
Effluents: Distillery Effluent

Garima Kaushik

G. Kaushik ()
Department of Environmental Science, School of Earth 
Sciences, Central University of Rajasthan, Kishangarh, 
Ajmer, India
e-mail: garima4rinku@rediffmail.com

Abstract

Distilleries are one of the most polluting industries generating enormous 
amount of wastewater from which an average of 10–15 L of effluent is 
released with the production of 1 L of alcohol. The distillery wastewater 
known as spent wash is characterized by its dark brown color, high tem-
perature, low pH, and high percentage of dissolved organic and inorganic 
matter. It also contains nearly 2 % of the dark brown recalcitrant pigment 
called melanoidin which imparts dark brown color to the effluent. Various 
physical, chemical, and alternate treatment methods have been adopted for 
the removal of color from this wastewater. But these methods only change 
the form of contaminants rather than degrading them completely.

Biological methods produce relatively little amount of product after 
treatment by resolving a large amount of organism elements into carbon 
dioxide to be stabilized, or by removing organic matters contained in 
wastewater with the generation of methane gas. In the biological treat-
ment methods, pollutants in wastewater can be resolved, detoxified, and 
separated by using mainly microorganisms. Due to the relatively low cost 
and the variations of work progress, the biological methods have been 
most widely used all over the world. A number of fungi, bacteria, yeast, 
and algae have been reported to have effluent treatment capabilities by the 
process of absorption, adsorption, and enzymatic degradation techniques. 
Toxicity studies of the biologically treated wastewaters also suggested that 
the process is efficient enough to reduce the toxicity of the spent wash by 
around 80 %. Hence, compared to the common and expensive physical or 
chemical ways for decolorization, an efficient bioremediation system has 
been found successful through biosorption and enzymatic ways of decol-
orization.

2.1 � Introduction

Alcohol distilleries in India are one of the most 
polluting industries; in addition, they are high 
consumers of raw water. In India, major distill-

Keywords 

Biodegradation · Distillery wastewater · Melanoidin

19G. Kaushik (ed.), Applied Environmental Biotechnology: Present Scenario and Future Trends, 
DOI 10.1007/978-81-322-2123-4_2, © Springer India 2015



20 G. Kaushik

eries are an agro-based industry with around 300 
units located mainly in rural, sugarcane-growing 
regions. The total installed capacity is 3250 mil-
lion  L alcohol per annum with an estimated 
production of 2300.4  million  L in 2006–2007 
(Ethanol India 2007). Bioethanol is produced 
worldwide for beverage, industrial, chemical, 
and some fuel use, by fermenting agricultural 
products such as molasses, sucrose-containing 
juices from sugarcane or sugarbeets, potatoes, 
fruits, and grains (notably maize, wheat, grain 
sorghum, barley, and rye). With growing popula-
tion, industrialization, and energy consumption, 
coupled with an increasing reliance on fossil 
fuels, the energy security needs of the world con-
tinue to escalate.

2.2 � Critical Review

2.2.1 � Process of Ethanol Production

Alcohol manufacture in distilleries consists of 
four main steps, viz., feed preparation, fermenta-
tion, distillation, and packaging (Fig. 2.1).

a.	 Feed Preparation
	 Ethanol can be produced from a wide range 

of feedstock. These include sugar-based (cane 
and beet molasses, cane juice), starch-based 
(corn, wheat, cassava, rice, barley), and cellu-
losic (crop residues, sugarcane bagasse, wood, 
municipal solid wastes) materials. In gen-
eral, sugar-based feedstock containing read-
ily available fermentable sugars are preferred 
while Indian distilleries almost exclusively 
use sugarcane molasses The composition of 
molasses varies with the variety of cane, the 
agroclimatic conditions of the region, sugar 
manufacturing process, and handling and stor-
age (Godbole 2002).

b.	 Fermentation
	 Yeast culture is prepared in the laboratory and 

propagated in a series of fermenters. The feed 
is inoculated with about 10 % by volume of 
yeast ( Saccharomyces cerevisiae) inoculum. 
This is an anaerobic process carried out under 
controlled conditions of temperature and pH 
wherein reducing sugars are broken down to 
ethyl alcohol and carbon dioxide. The reaction 
is exothermic. To maintain the temperature be-

Fig. 2.1   Detailed process 
of alcohol production
 



212  Bioremediation of Industrial Effluents: Distillery Effluent

tween 25 and 32 °C, plate heat exchangers are 
used; alternatively some units spray cooling 
water on the fermenter walls. Fermentation 
can be carried out in either batch or continu-
ous mode. Fermentation time for batch opera-
tion is typically 24–36  h with an efficiency 
of about 95 %. The resulting broth contains 
6–8 % alcohol. The sludge (mainly yeast cells) 
is separated by settling and discharged from 
the bottom, while the cell free fermentation 
broth is sent for distillation.

c.	 Distillation
	 Distillation is a two-stage process and is typi-

cally carried out in a series of bubble cap frac-
tionating columns. The first stage consists of 
the analyzer column and is followed by rec-
tification columns. The cell free fermentation 
broth (wash) is preheated to about 90 °C by 
heat exchange with the effluent (spent wash) 
and then sent to the degasifying section of the 
analyzer column. Here, the liquor is heated 
by live steam and fractionated to give about 
40–45 % alcohol. The bottom discharge from 
the analyzer column is the spent wash. The 
alcohol vapors are led to the rectification col-
umn where by reflux action, 96 % alcohol is 
tapped, cooled, and collected. The condensed 
water from this stage, known as spent lees is 
usually pumped back to the analyzer column.

d.	 Packaging
	 Rectified spirit (~ 96 % ethanol by volume) 

is marketed directly for the manufacture of 
chemicals such as acetic acid, acetone, oxalic 
acid, and absolute alcohol. Denatured etha-
nol for industrial and laboratory use typically 
contains 60–95 % ethanol as well as between 
1–5 % each of methanol, isopropanol, methyl 

isobutyl ketone (MIBK), ethyl acetate, etc. 
(Skerratt 2004). For beverages, the alcohol is 
matured and blended with malt alcohol (for 
manufacture of whisky) and diluted to requi-
site strength to obtain the desired type of li-
quor. This is bottled appropriately in a bottling 
plant. Anhydrous ethanol for fuel-blending 
applications (power alcohol) requires concen-
tration of the ethanol to > 99.5 wt % purity.

The quantum and characteristics of wastewater 
generated at various stages in the manufactur-
ing process are provided in Tables 2.1 and 2.2, 
respectively. The main source of wastewater 
generation is the distillation step wherein large 
volumes of dark brown effluent (termed as spent 
wash, stillage, slop, or vinasse) is generated in 
the temperature range of 71–81 °C (Yeoh 1997; 
Nandy et al. 2002; Patil et al. 2003). The charac-
teristics of the spent wash depend on the raw ma-
terial used (Mall and Kumar 1997), and also it is 

Table 2.1   Wastewater generation in various operations 
in distillery unit. (Tewari et al. 2007)
Distillery operations Average waste-

water gen-
erationa (kLD/
distillery)

Specific waste-
water generation 
(kL wastewater/
kL alcohol)

Spent wash 
(distillation)

491.9 11.9

Fermenter cleaning 98.2 1.6
Fermenter cooling 355.1 2.0
Condenser cooling 864.4 7.9
Floor wash 30.8 0.5
Bottling plant 113.8 1.3
Othersb 141.6 1.2
a Data based on 36 distilleries, with average installed 
capacity of 53.5 kLD
b Domestic wastewater in sugar-distillery complex, 
boiler-blow down, leakages, and laboratory

Table 2.2   Typical characteristics of distillery wastewater streams. (Tewari et al. 2007)
Parameter Spent wash Fermenter 

cooling
Fermenter 
cleaning

Condenser 
cooling

Fermenter 
wash

Bottling plant

Color Dark brown Colorless Colorless Colorless Faint Colorless
pH 4–4.5 6.26 5.0–5.5 6.8–7.8 6 7.45
Total solids 
(mg/L)

100,000 1000–1300 1000–1500 700–900 550 400

Suspended 
solids (mg/L)

10,000 220 400–600 180–200 300 100

BOD (mg/L) 45,000–60,000 100–110 500–600 70–80 15 5
COD (mg/L) 80,000–120,000 500–1000 1200–1600 200–300 25 15
BOD biochemical oxygen demand, COD chemical oxygen demand



22 G. Kaushik

estimated that 88 % of the molasses constituents 
end up as waste (Jain et al. 2002).

The spent wash is the most polluting stream 
and contains practically all unfermentable sol-
uble matter present in the molasses. Apart from 
the extremely high chemical oxygen demand 
(COD) and biochemical oxygen demand (BOD) 
load, the dark color is also a key concern. This 
dark color is mainly imparted by melanoidins 
that are low and high molecular weight polymers 
formed as one of the final products of Maillard 
reaction, which is a nonenzymatic browning re-
action resulting from the reaction of reducing 
sugars and amino compounds (Martins and van 
Boekel 2004). This reaction proceeds effectively 
at temperatures above 50 °C and pH 4–7. These 
are complex organic compounds, when released 
in environment without treatment, react with a 
wide variety of other chemicals in presence of 
light and heat to form highly toxic and recalci-
trant compounds (Kinae et al. 1981; Zacharewski 
et al. 1995). Thus, it is obligatory to treat the ef-
fluent before disposal into the environment.

2.3 � Bioremediation

Generally, methods of treating wastewater in-
clude physical–chemical methods and biological 
methods. Methods such as sedimentation, flota-
tion, screening, adsorption, coagulation, oxida-
tion, ozonation, electrolysis, reverse osmosis, ul-
trafiltration, and nanofiltration technologies have 
been used for treatment of suspended solids, col-
loidal particles, floating matters, colors, and toxic 
compounds (Pokhrel and Viraraghavan 2004). 
The drawbacks of the physical–chemical meth-
ods include high costs and the need to re-treat 
the products, which further increases the cost 
of treatment. Biological method produces rela-
tively little amount of product after treatment by 
resolving a large amount of organism elements 
into carbon dioxide to be stabilized, or by remov-
ing organic matters contained in wastewater with 
the generation of methane gas. In the biological 
treatment method, pollutants in wastewater can 
be resolved, detoxified, and separated by using 
mainly microorganisms. Due to the relatively 

low cost and the variations of work progress, the 
biological methods have been most widely used 
all over the world.

2.4 � Treatment of Distillery Spent 
Wash

Biological treatment can be divided into aero-
bic and anaerobic depending on the availability 
of oxygen. Aerobic treatment involves activated 
sludge treatment, aerated lagoons, and aero-
bic biological reactors. Anaerobic filter, upflow 
sludge blanket (UASB), fluidized bed, anaerobic 
lagoon, and anaerobic contact reactors are anaer-
obic processes, that are commonly used to treat 
distillery mill effluents. Among these treatments 
one thing is common, use of microbes (Pokhrel 
and Viraraghavan 2004). A number of fungi, bac-
teria, yeast, and algae have been reported to have 
effluent-treatment capabilities.

2.4.1 � Decolorization of Effluent 
by Fungi

In recent years, several basidiomycetes and as-
comycetes type fungi have been used in the de-
colorization of wastewaters from distilleries. 
Filamentous fungi have lower sensitivity to vari-
ations in temperature, pH, nutrients, and aera-
tion, and have lower nucleic acid content in the 
biomass (Knapp et al. 2001). Coriolus sp. no. 20, 
in class basidiomycetes, was the first strain for 
the application of its ability to remove melanoi-
dins from molasses wastewater (Watanabe et al. 
1982). Published papers report the use of wide 
variety of fungi like Aspergillus fumigatus G-2-6 
(Ohmomo et al. 1987), Emericella nidulans var. 
lata (Kaushik and Thakur 2009a), Geotrichum 
candidum (Kim and Shoda 1999), Trametes sp. 
(González et  al. 2000), Aspergillus niger (Patil 
et  al. 2003), Citeromyces sp. (Sirianuntapiboon 
et al. 2003), Flavodon flavus (Raghukumar et al. 
2004), and Phanerochaete chrysosporium (Thak-
kar et  al. 2006) for decolorization of distillery 
mill effluent.



232  Bioremediation of Industrial Effluents: Distillery Effluent

White rot fungi is another group of widely 
exploited microorganism in distillery effluent 
bioremediation. White rot fungi produce vari-
ous isoforms of extracellular oxidases including 
laccases, manganese peroxidases and lignin per-
oxidase, which are involved in the degradation of 
various xenobiotic compounds and dyes. Another 
important mechanism involved in decolorization 
of the distillery mill effluent by fungi is adsorp-
tion.

2.4.2 � Decolorization of Effluent 
by Bacteria

Different bacterial cultures capable of both bio-
remediation and decolorization of distillery spent 
wash have been isolated. Different research-
ers have reported isolation of various bacterial 
strains acclimatized on higher concentrations 
of distillery mill effluent. These are Lactobacil-
lus hilgardii (Ohmomo et al. 1988), Bacillus sp. 
(Kambe et al. 1999; Kaushik and Thakur 2009b), 
Pseudomonas putida (Ghosh et al. 2002), Bacil-
lus thuringiensis (Kumar and Chandra 2006), 
and Pseudomonas aeruginosa (Mohana et  al. 
2007). Some researchers carried out melanoidin 
decolorization by using immobilized whole cells. 
These strains were able to reduce significant lev-
els of BOD and COD. The major products left 
after treatment were biomass, carbon dioxide, 
and volatile acids.

Besides fungi and bacteria, yeast (Moriya 
et  al. 1990; Sirianuntapiboon et  al. 2003) and 
algae (Valderrama et  al. 2002; Kumar and 
Chandra 2004) have also been utilized widely 
since long back for biodegradation of complex, 
toxic, and recalcitrant compounds present in dis-
tillery spent wash.

2.4.3 � Decolorization of Effluent by 
Algae

Cyanobacteria are considered ideal for treatment 
of distillery effluent as they apart from degrading 
the polymers also oxygenate water bodies, thus 
reduce the BOD and COD levels. Kalavathi et al. 

(2001) explored the possibility of using a marine 
cyanobacterium for decolorization of distillery 
spent wash and its ability to use melanoidins as 
carbon and nitrogen source. A marine filamen-
tous, nonheterocystous form Oscillatoria bory-
ana BDU 92181 used the recalcitrant biopolymer 
melanoidin as nitrogen and carbon source lead-
ing to decolorization. The mechanism of color 
removal is postulated to be due to the production 
of hydrogen peroxide, hydroxyl anions, and mo-
lecular oxygen, released by the cyanobacterium 
during photosynthesis.

2.5 � Role of Bioreactors in Effluent 
Treatment

a.	 Anaerobic Reactors
	 Wastewater treatment using anaerobic process 

is a very promising reemerging technology, 
produces very little sludge, requires less en-
ergy, and can become profitable by cogenera-
tion of useful biogas (Mailleret et  al. 2003). 
However, these processes have been sensi-
tive to organic shock loadings, low pH, and 
show slow growth rate of anaerobic microbes 
resulting in longer hydraulic retention times 
(HRT). This often results in poor performance 
of conventional mixed reactors. Biomethana-
tion using biphasic system is most appropriate 
treatment method for high strength wastewa-
ter because of its multiple advantages viz., 
possibility of maintaining optimal conditions 
for buffering of imbalances between organic 
acid production and consumption, stable per-
formance, and higher methane concentration 
in the biogas produced (Seth et al. 1995). In 
recent years, the UASB process has been suc-
cessfully used for the treatment of various 
types of wastewaters (Lettinga and Hulshoff 
Pol 1991). Jhung and Choi (1995) performed 